
 

 

----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------- 
This report is issued in accordance with the Conditions of Business of MTEC and relates only to the sample (s) tested. No responsibility is taken for the accuracy of the sampling unless this is done under 
our own supervision. This report shall not be reproduced in part without the written approval of MTEC, nor used in any way as to lead to misrepresentation of the results or their implications. MTEC will not 
accept liability for any damage whatsoever, resulting directly or indirectly, from using data, results, conclusions or recommendations in this report for the purpose of designing, manufacturing or for other 
purposes.  
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TEST REPORT 
 
THE THREE TOUCH ASIA PACIFIC CO., LTD. 
56/23 Serithai Rd., Kannayao,  
Kannayao, Bangkok 10230, Thailand 
Tel: 66 2379 9065-7  
 

FAO:  Nuttawan  Kraikabkaew 
 
REPORT OF TESTS ON  TILES 
 
Your Reference  TILE: BLEZZ / BLEZZ – GLAZED CLAY TILE 

Colour/Details: White/4 x 4” 
MTEC Samples  1101438 - 1101447 
 
Date Reported  12-07-2011  Order/Job No.  TL10-0057/12 
Date Received  08-07-2011  Date of Test  08-07-2011 to 11-07-2011 
 

DETERMINATION OF WATER ABSORPTION 
ISO 10545-3: 1995 

 
Sample description 
Ten test specimens were used for determination.   
 
Standard used 
ISO 13006 is used for showing compliance. 
 
Results 
 

Sample No Water Absorption 
(%) 

1 0.89 

2 0.70 

3 0.60 

4 0.75 

5 0.69 

6 0.98 

7 0.43 

8 0.72 

9 0.62 

10 0.98 

Average 0.74 

 
The stipulation for Group BIb tiles/quarries is that the average value should be 0.5% < E < 3 % and the 
individual maximum should not exceed 3.3%. The tiles therefore comply with the requirements. 
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